samranis. FCC RF Test Report Report No. : FG480204M
Peak to Average Ratio
NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)
DFT-s-
66 15 20 349000 1745.0 OFDM PI/2 100@0 3.68 13 PASS
BPSK
DFT-s-
66 15 20 349000 1745.0 OFDM 100@0 5.24 13 PASS
QPSK
B2_N66(20M)_DFT-s-OFDM_PI|_2- B2_N66(20M)_DFT-s-
BPSK_Outer_Full_Mid_CH OFDM_QPSK_Outer_Full_Mid_CH
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samranis. FCC RF Test Report Report No. : FG480204M

Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
66 15 5 349000 1745.0 CF(’?‘S;?M 25@0 4.4878 5.058
66 15 5 349000 1745.0 CE%Z?AM 25@0 4.5041 5.346
66 15 5 349000 1745.0 C&%’Z?WM 25@0 4.4725 5.169
66 15 5 349000 1745.0 gzéoQFE,\'X' 25@0 4.4737 4.952
66 15 10 349000 1745.0 C%S;'ZM 52@0 9.2686 10.03
66 15 10 349000 1745.0 CE%Z%M 52@0 9.2781 10.01
66 15 10 349000 1745.0 C&%’Z?MM 52@0 9.2456 9.896
66 15 10 349000 1745.0 %Eéogm" 52@0 9.2826 9.975
66 15 15 349000 1745.0 C%S;'ZM 79@0 14.11 14.93
66 15 15 349000 1745.0 CE%Z%M 79@0 14.1 14.88
66 15 15 349000 1745.0 C&%’Z?\AM 79@0 14.008 14.82
66 15 15 349000 1745.0 %Eéogm" 79@0 14.081 14.87
66 15 20 349000 1745.0 CFSSEEM 106@0 18.878 19.92
66 15 20 349000 1745.0 Cfé%FA?AM 106@0 18.906 19.93
66 15 20 349000 1745.0 C&%’Z?WM 106@0 18.877 19.95
66 15 20 349000 1745.0 %Eéogm" 106@0 18.953 19.81
66 15 25 349000 1745.0 CFSSEEM 133@0 23.752 24.86
66 15 25 349000 1745.0 Cfé%FA?AM 133@0 23.758 24.87
66 15 25 349000 1745.0 C;%'Z%M 133@0 23.745 24.72
66 15 25 349000 1745.0 %Eéogm" 133@0 23.719 24.66
66 15 30 349000 1745.0 CFSSEEM 160@0 28.524 29.58
66 15 30 349000 1745.0 Cfe-%i?wM 160@0 28.543 29.65
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66 15 30 349000 1745.0 C&%’Z?WM 160@0 28.568 20.72
66 15 30 349000 1745.0 %';éo&'?,\'h" 160@0 28.561 29.65
66 15 35 349000 1745.0 CF(’?‘S;?M 188@0 33.527 34.95
66 15 35 349000 1745.0 Cfé%';?w"" 188@0 33.528 34.71
66 15 35 349000 1745.0 C&%’Z?WM 188@0 33.521 34.82
66 15 35 349000 1745.0 %';éo&'?,\'h" 188@0 33.545 34.75
66 15 40 349000 1745.0 CF(SSQ?M 216@0 38.531 39.91
66 15 40 349000 1745.0 Cfé%';?ﬂ'\" 216@0 38.451 39.91
66 15 40 349000 1745.0 C&%’Z?AM 216@0 38.56 39.92
66 15 40 349000 1745.0 (;EéOQFIADM 216@0 38.497 30.83
Sporton International Inc. (ShenzZhen) Page Number 1 Ad-4 of 28

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595

FCC ID : WYPH700B



samranis. FCC RF Test Report

Report No. : FG480204M

B2_N66(5M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068

[Center 1.745000 GHz Video BW 150,00 kHz" Span 10 M|
Sweep 4.80 ms (1001 pts)

B2_N66(5M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Aifen: 4068

Video BW 150,00 kHz" Span 10MHz
Sweep 4.80 ms (1001 pts)

B2_N66(5M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 4068

SWideo BW 150.00 kHz" Span 10 MHz|
Sweep 480 ms (1001 pis)

Total Paver

B2_N66(5M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Specirum Anaiyzer

Ocaiped W

KEYSIGHT ot R n Aen 408 Free fn
=

Scale/Div 10.0 B

(Center 1.745000 GHz SVideo B 150,00 kHz' Span 10 MKz|
#Res BWW 51,000 kHz Sweep 4.80 ms (1001 pis)|

Ocaupied Bandwidth
Total Pawer
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samranis. FCC RF Test Report Report No. : FG480204M

B2_N66(10M)_CP- B2_N66(10M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 g 1745 Aiten. 40 68
HE . 2

Center 174500 Gz Video BW 300,00 kHz" Span 20 M, SWideo BW 300.00 kHz" Span 20 WHz|
Sweep 2.53 ms (1001 pts) Sweep 253 ms (1001 pis)

Total Paver

B2_N66(10M)_CP-OFDM_64 B2_N66(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e 1145 KEYSIGHT ot R Aen 408 Free fn
O 00/100 - Ci

Scale/Div 10.0 B

Video BW 300,00 kHz" Span 20 M, SWideo BW 300.00 kHz" Span 20 WHz|
Sweep 2.53 ms (1001 pts) Sweep 253 ms (1001 pis)

Total Paver
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TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : WYPH700B



samranis. FCC RF Test Report Report No. : FG480204M

B2_N66(15M)_CP- B2_N66(15M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 g 1745 Aiten. 40 68
HE . 2

Center 174500 Gz ideo BW 470,00 kHz" Span 30 MHz, SWideo BW 4T0.00 kHz" Span 30 MHz|
Sweep 1.67 ms (1001 ps) Sweep 167 ms (1001 pis)

Total Paver

B2_N66(15M)_CP-OFDM_64 B2_N66(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e 1145 KEYSIGHT ot R Aen 408 Free fn
O 00/100 - Ci

Scale/Div 10.0 B

Center 174500 Gz ideo BW 470,00 kHz" Span 30 MHz, SWideo BW 4T0.00 kHz"
Sweep 1.67 ms (1001 ps) Sweep 167 ms (1001 pis)

Span 30 MHz|

Total Paver
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samranis. FCC RF Test Report Report No. : FG480204M

B2_N66(20M)_CP- B2_N66(20M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 g 1745 Aiten. 40 68
HE . 2

Center 174500 GHz ideo BW 620,00 kHz" Span 40 Mz, SWideo BW 620,00 kHz" Span 40 MHz|
ms (1001 pts) Sweep 1.27 ms (1001 pis)

Total Paver

B2_N66(20M)_CP-OFDM_64 B2_N66(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e 1145 KEYSIGHT ot R Aen 408 Free fn
O 00/100 - Ci

Center 174500 GHz ideo BW 620,00 kHz" Span 40 Mz, SWideo BW 620,00 kHz"
Sweep 1.27 ms (1001 pts) Sweep 1.27 ms (1001 pis)

Span 40 MHz|

Total Paver
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samranis. FCC RF Test Report Report No. : FG480204M

B2_N66(25M)_CP- B2_N66(25M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 g 1745 Aiten. 40 68
HE . 2

ideo BW 910,00 kHz" Span 50 MHz, SWideo BW 910.00 kHz" Span 50 MHz|
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Total Paver

B2_N66(25M)_CP-OFDM_64 B2_N66(25M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e 1145 KEYSIGHT ot R Aen 408 Free fn
O 00/100 - Ci

Scale/Div 10.0 B

Center 174500 Gz ideo BW 910,00 kHz" Span 50 MHz, SWideo BW 910.00 kHz"
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Span 50 MHz|

Total Paver
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samranis. FCC RF Test Report Report No. : FG480204M

B2_N66(30M)_CP- B2_N66(30M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 g 1745 Aiten. 40 68
HE . 2

Center 174500 GHz Bideo BW 10,00 kHz* Span 60 Mz, SVideo BW 910,00 kz' Span B0 MHz|

Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Total Paver

B2_N66(30M)_CP-OFDM_64 B2_N66(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e 1145 KEYSIGHT ot R Aen 408
O 100100 - Ci

Scale/Div 10.0 B

(Center 174500 GHz Bideo BW 10,00 kHz* Span 60 Mz,

SWideo BW 910.00 kHz" Span 60 MHz|
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Total Paver

Sporton International Inc. (ShenzZhen) Page Number 1 A4-10 of 28
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samranis. FCC RF Test Report Report No. : FG480204M

B2_N66(35M)_CP- B2_N66(35M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 g 1745 Aiten. 40 68
HE . 2

Center 174500 GHz #Video BW 11000 MHz" Span 70 Mz, #Video BW 1.1000 MHz" Span 70 MKz|

Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Total Paver

B2_N66(35M)_CP-OFDM_64 B2_N66(35M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e 1145 KEYSIGHT ot R Aen 408
O 00/100 - Ci

Scale/Div 10.0 B

Center 174500 GHz #Video BW 11000 MHz" Span 70 Mz,

#Video BW 1.1000 MHz" Span 70 MHz|
Sweep 1.00 ms (1001 pts) Res B\ Sweep 1,00 ms (1001 pis)

Total Paver

Sporton International Inc. (ShenzZhen) Page Number 1 A4-11 of 28
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samranis. FCC RF Test Report Report No. : FG480204M

B2_N66(40M)_CP- B2_N66(40M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 g 1745 Aiten. 40 68
HE . 2

Center 174500 GHz #Video BW 13000 MHz" #Video BW 1.3000 MHz" Span BO MKz|

Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth
51 MHz Total Pawer

B2_N66(40M)_CP-OFDM_64 B2_N66(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e 1145 KEYSIGHT ot R Aen 408 Free fn
O 00/100 - Ci

Scale/Div 10.0 B

Center 174500 GHz #Video BW 13000 MHz" Span 80 Mz,

#Video BW 1.3000 MHz" Span B0 MHz|
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Total Paver

Sporton International Inc. (ShenzZhen) Page Number : A4-12 of 28
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samranis. FCC RF Test Report

Report No. :

FG480204M

Conducted Spurious Emissions

NR
Band

SCS
(kHz)

Bandwidth
(MHz)

Arfcn

Freq
(MHz)

Modulation RB

Result

Verdict

66

15

342500

1712.5

DFT-s-
OFDM 1@0
BPSK

see graph

66

15

342500

1712.5

OFDM 1@0

see graph

PASS

66

15

342500

1712.5

OFDM 1@0

see graph

66

15

342500

1712.5

OFDM 1@0

see graph

PASS

66

15

349000

1745.0

OFDM 1@0

see graph

66

15

349000

1745.0

OFDM 1@0

see graph

PASS

66

15

349000

1745.0

OFDM 1@0

see graph

66

15

349000

1745.0

OFDM 1@0

see graph

PASS

66

15

355500

1777.5

OFDM 1@0

see graph

66

15

355500

1777.5

OFDM 1@0

see graph

PASS

66

15

355500

1777.5

OFDM 1@0

see graph

66

15

355500

1777.5

OFDM 1@0

see graph

PASS

66

15

20

344000

1720.0

OFDM 1@0

see graph

66

15

20

344000

1720.0

OFDM 1@0

see graph

PASS

66

15

20

344000

1720.0

OFDM 1@0

see graph

66

15

20

344000

1720.0

OFDM 1@0

see graph

PASS

66

15

20

349000

1745.0

OFDM 1@0

see graph

66

15

20

349000

1745.0

OFDM 1@0

see graph

PASS

66

15

20

349000

1745.0

OFDM 1@0

see graph

66

15

20

349000

1745.0

OFDM 1@0

see graph

PASS

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595

FCC ID : WYPH700B

Page Number

1 A4-13 of 28



samranis. FCC RF Test Report

Report No. : FG480204M

66

15

20

354000

1770.0

1@0

see graph

66

15

20

354000

1770.0

1@0

see graph

PASS

66

15

20

354000

1770.0

1@0

see graph

66

15

20

354000

1770.0

1@0

see graph

PASS

66

15

40

346000

1730.0

1@0

see graph

66

15

40

346000

1730.0

1@0

see graph

PASS

66

15

40

346000

1730.0

1@0

see graph

66

15

40

346000

1730.0

1@0

see graph

PASS

66

15

40

349000

1745.0

1@0

see graph

66

15

40

349000

1745.0

1@0

see graph

PASS

66

15

40

349000

1745.0

1@0

see graph

66

15

40

349000

1745.0

1@0

see graph

PASS

66

15

40

352000

1760.0

1@0

see graph

66

15

40

352000

1760.0

1@0

see graph

PASS

66

15

40

352000

1760.0

1@0

see graph

66

15

40

352000

1760.0

1@0

see graph

PASS

Sporton International Inc. (ShenzZhen)
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samranis. FCC RF Test Report

Report No. : FG480204M

B2_N66(5M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left_Low_CH

[Spectum anayzer 1

[Swept A

KEYSIGHT ot et 40 Fonr (RMS)
RT - oD O o 0

Ref Ly 80008
Ref Level 30,00 dBm

start 30 MHz

B2_N66(5M)_DFT-s-

Stop 17.600 GH|
p3 0001 pts)

OFDM_BPSK_Edge_1RB_Left_Mid_CH

[Spectrum Anaiyzer 1

[Swept A

KEYSIGHT lnput g Tyoe: o (RM
C 00100

RT o o o A

Video BW 3.0 MHz"

Function Function Width

Function Vaiue

B2_N66(5M)_DFT-s-

OFDM_QPSK_Edge 1RB_Left Low CH

Scale/Div 10 dB

Haten 403 g Type: Powe (RS
Aokt 100100
o A

Ref Lvi Offset 8.00 dB
Ref Level 30.00 dBm

Video BW 3.0 MHZ' Stop 17.800 GHz|

Swesp 32.0 ms (40001 ps)]

Function

B2_N66(5M)_DFT-s-

OFDM_QPSK_Edge_1RB_Left_Mid_CH

Specirum Anaiyzer 1
Swept SA
KEYSIGHT ot iF

Start 30 MHz

= Power (WS
o -
Tg: Free Run '

500 d8
Ref Level 30.00 dBm

Video BW 3.0 MHZ' Stop 17.800 GHz|

{40001 ps)|

Function Functian Width Function Vaiue

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : WYPH700B
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SPORTON LAB.

FCC RF Test Report

Report No. : FG480204M

B2_N66(5M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_High CH

[Spectum anayzer 1

[Swept A

KEYSIGHT ot et 40 Fonr (RMS)
RT - oD O o 0

Ref Ly 80008
Ref Level 30,00 dBm

Stop 17.600 GH|
p3 0001 pts)

B2_N66(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT Input
RT o

ey Type: Poer (RAS]
00100

Video BW 3.0 MHz"

Function Function Width Function Vaiue
dBm

Gl

B2_N66(5M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_High CH

#hdten 4003
100100

= Power (WS
o N

Ref Lvi Offset 5.00 dB
Ref Level 30.00 dBm

Scale/Div 10 dB

Video BW 3.0 MHZ' Stop 17.800 GHz|

Swesp 32.0 ms (40001 ps)]

Function
Bm
T2dEm

B2_N66(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

Spectrum Anaiyzer 1

SweptSA

KEYSIGHT ot R = Power (WS
o -

Tg: Free Run

500 d8
Ref Level 30.00 dBm

Video BW 3.0 MHZ' Stop 17.800 GHz|

{40001 ps)|

Function Functian Width

Function Vaiue

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : WYPH700B

Page Number 1 A4-16 of 28



samranis. FCC RF Test Report Report No. : FG480204M

B2_N66(20M)_DFT-s- B2_N66(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left Mid CH  OFDM_QPSK_Edge 1RB_Left Mid_CH

g Hokd 1001
Trg Free Run

g Type: Power (MSI
W

Video BW 3.0 MHz" E Video BW 3.0 MHZ'

Function Width Function Vaiue e Trace Sc cto Functian Width Function Vaue

B2_N66(20M)_DFT-s- B2_N66(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left High CH OFDM_QPSK_Edge 1RB_Left High_CH

Halten: 408

Video BW 3.0 MKz Stop 17.800 GHz Video BW 3.0 MHZ' Stop 17.800 GHz
0 WH: 32.0 ms (4001

‘Sweep 32.0 ms (40001 pts) weep 32 01 pie))

Function Function Width Function Vaiue e Trace Sc Function Functian Width Function Vaue

Sporton International Inc. (ShenzZhen) Page Number 1 A4-17 of 28
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SPORTON LAB.

FCC RF Test Report

Report No. : FG480204M

B2_N66(40M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT it st 405 Povee (RS
RT - oD O 0 0

Stop 17.600 GH|
p3 0001 pts)

B2_N66(40M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT Input
RT o

ey Type: Poer (RAS]
00100

Video BW 3.0 MHz"

Function Function Width Function Vaiue

B2_N66(40M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left Low CH

#hdten 4003 = Power (RMS)
100100

Rin

Ref Lvi Offset 5.00 dB
Ref Level 30.00 dBm

Video BW 3.0 MHZ' Stop 17.800 GHz|

Swesp 32.0 ms (40001 ps)]

Function

B2_N66(40M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

Spectrum Anaiyzer 1

SweptSA

KEYSIGHT ot R = Power (WS
o -

Tg: Free Run

500 d8
Ref Level 30.00 dBm

Video BW 3.0 MHZ' Stop 17.800 GHz|

{40001 ps)|

Function Functian Width

Function Vaiue

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : WYPH700B
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samranis. FCC RF Test Report Report No. : FG480204M

B2_N66(40M)_DFT-s- B2_N66(40M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left High CH OFDM_QPSK_Edge 1RB_Left High_CH

= Power (RMS)| as oy Typs: Power (RS
oo C «

C B gk 100100
fan . ’ ! Tg: Free Run

Video BW 3.0 MHz" top 17.800 GHz| Start 30 MHz Video BW 3.0 MHZ'
s #Res BW 1.0 MHz

Function Width Function Vaiue e Trace Sc Functian Width Function Vaue
m
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Conducted Band Edge

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

66 15 5 342500 1712.5 OFDM 1@0 see graph PASS

66 15 5 342500 1712.5 OFDM 1@0 see graph PASS

66 15 5 342500 1712.5 OFDM 25@0 see graph PASS

66 15 5 342500 1712.5 OFDM 25@0 see graph PASS

66 15 5 355500 1777.5 OFDM 1@24 see graph PASS

66 15 5 355500 1777.5 OFDM 1@24 see graph PASS

66 15 5 355500 17775 OFDM 25@0 see graph PASS

66 15 5 355500 17775 OFDM 25@0 see graph PASS

66 15 20 344000 1720.0 OFDM 1@0 see graph PASS

66 15 20 344000 1720.0 OFDM 1@0 see graph PASS

66 15 20 344000 1720.0 OFDM 100@0 see graph PASS

66 15 20 344000 1720.0 OFDM 100@0 see graph PASS

66 15 20 354000 1770.0 OFDM 1@105 see graph PASS

66 15 20 354000 1770.0 OFDM 1@105 see graph PASS

66 15 20 354000 1770.0 OFDM 100@0 see graph PASS

66 15 20 354000 1770.0 OFDM 100@0 see graph PASS

66 15 40 346000 1730.0 OFDM 1@0 see graph PASS

66 15 40 346000 1730.0 OFDM 1@0 see graph PASS

66 15 40 346000 1730.0 OFDM 216@0 see graph PASS

66 15 40 346000 1730.0 OFDM 216@0 see graph PASS
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DFT-s-

66 15 40 352000 1760.0 OFDM 1@215 see graph PASS
BPSK
DFT-s-

66 15 40 352000 1760.0 OFDM 1@215 see graph PASS
QPSK
DFT-s-

66 15 40 352000 1760.0 OFDM 216@0 see graph PASS
BPSK
DFT-s-

66 15 40 352000 1760.0 OFDM 216@0 see graph PASS
QPSK
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B2_N66(5M)_DFT-s- B2_N66(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH OFDM_QPSK_Edge_1RB_Left_Low_CH

Stop 1.720 GHz

Measure Trase
Trace Type
Avmiliade

B2_N66(5M)_DFT-s- B2_N66(5M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH OFDM_QPSK_Outer_Full_Low_CH

Atsn 4068 Trg: Frae Run Aiten. 40 68
Gale: OF

Stop 1.720 GHz Stop 1.720 GHz
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B2_N66(5M)_DFT-s- B2_N66(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH OFDM_QPSK_Edge_1RB_Right_High CH

Aifen: 4068

Measure Trase
Trace Type
Ampliude

B2_N66(5M)_DFT-s- B2_N66(5M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH OFDM_QPSK_Outer_Full_High_CH

Atsn 4068 Trg: Frae Run Aiten. 40 68
Gale: OF
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B2_N66(20M)_DFT-s- B2_N66(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH OFDM_QPSK_Edge_1RB_Left_Low_CH

Stop 1.720 GHz

Measure Trase
Trace Type
Avmiliade

B2_N66(20M)_DFT-s- B2_N66(20M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH OFDM_QPSK_Outer_Full_Low_CH

Atsn 4068 Trg: Frae Run Aiten. 40 68
Gale: OF

Stop 1.720 GHz Stop 1.720 GHz
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B2_N66(20M)_DFT-s- B2_N66(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH OFDM_QPSK_Edge_1RB_Right_High CH

Aifen: 4068

Stop 1.790 GHz

Measure Trase
Trace Type
Avmiliade

B2_N66(20M)_DFT-s- B2_N66(20M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH OFDM_QPSK_Outer_Full_High_CH

Atsn 4068 Trg: Frae Run Aiten. 40 68
Gale: OF

Stop 1,780 GHz Stop 1.790 GHz
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B2_N66(40M)_DFT-s- B2_N66(40M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH OFDM_QPSK_Edge_1RB_Left_Low_CH

Aifen: 4068

Measure Trase
Trace Type
Avmiliade

B2_N66(40M)_DFT-s-OFDM_QPSK B2_N66(40M)_DFT-s-
_Edge_1RB_Left Low_CH_cHP_PASS OFDM_BPSK_Outer_Full_Low_CH

Afsn: 3068
HPN. Fast

Aen 408
Cor
Freq Ref. It

Stop 1.720 GHz

BVideo BW §1.000 kHz' Span 860 kHz|
Sweep 1.20 ms (1001 pts)

490l
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B2_N66(40M)_DFT-s- B2_N66(40M)_DFT-s-
OFDM_QPSK_Outer_Full_Low_CH OFDM_BPSK_Edge_1RB_Right_High_CH

Aifen: 4068

Weasure Trace
Trace Type
Ampliude
Tz

B2_N66(40M)_DFT-s- B2_N66(40M)_DFT-s-
OFDM_QPSK_Edge_1RB_Right_High_CH OFDM_BPSK_Outer_Full_High_CH

Atsn 4068 Trg: Frae Run Aiten. 40 68
Gale: OF

Ll P TP

Stop 1.790 GHz
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B2_N66(40M)_DFT-s-
OFDM_QPSK_Outer_Full_High_CH

Aifen: 4068

Stop 1,790 GHz|
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Software Version: 23.06.1602

FR1 N71 ANTO

Transmitter Conducted Output Power And ERP, (Gt - Lc)=3.5dB

a5 \;Bv?gt?w A ('Jﬁczl) ellEEn B2 P%?/\TgrL(jg éenc:) (E BRrE) ERP)
71 |15| 5 |133100| 6655 | DFT-s-OFDMQPSK | 1@1 23.67 25.02 0.3177
71 |15| 5 |133100| 6655 | DFT-s-OFDM 16 QAM | 1@1 22.77 24.12 0.2582
71 |15| 5 |136100| 6805 | DFT-s-OFDMQPSK | 1@1 23.78 25.13 0.3258
71 |15| 5 |136100| 680.5 | DFT-s-OFDM 16 QAM | 1@1 22.93 24.28 0.2679
71 |15| 5 |139100| 6955 | DFT-s-OFDMQPSK | 1@1 23.82 25.17 0.3289
71 15| 5 |139100| 6955 |DFT-s-OFDM 16 QAM | 1@1 22.95 24.3 0.2692
71 |15| 10 |133600| 668 | DFT-s-OFDMQPSK | 1@1 23.67 25.02 0.3177
71 |15| 10 |133600| 668 | DFT-s-OFDM 16 QAM | 1@1 22.73 24.08 0.2559
71 |15| 10 |136100| 6805 | DFT-s-OFDMQPSK | 1@1 23.78 25.13 0.3258
71 |15| 10 |136100| 680.5 | DFT-s-OFDM 16 QAM | 1@1 22,73 24.08 0.2559
71 |15| 10 |138600| 693 | DFT-s-OFDMQPSK | 1@1 23.71 25.06 0.3206
71 |15| 10 |138600| 693 | DFT-s-OFDM 16 QAM | 1@1 22.78 24.13 0.2588
71 |15| 15 |134100| 6705 | DFT-s-OFDMQPSK | 1@1 23.69 25.04 0.3192
71 |15| 15 |134100| 670.5 | DFT-s-OFDM 16 QAM | 1@1 22.75 24.1 0.2570
71 |15| 15 |136100| 6805 | DFT-s-OFDMQPSK | 1@1 23.78 25.13 0.3258
71 |15| 15 |136100| 680.5 | DFT-s-OFDM 16 QAM | 1@1 22.78 24.13 0.2588
71 |15| 15 |138100| 6905 | DFT-s-OFDMQPSK | 1@1 23.76 25.11 0.3243
71 |15| 15 |138100| 690.5 | DFT-s-OFDM 16 QAM | 1@1 22,77 24.12 0.2582
71 15| 20 |134600| 673 DFTSOFOMPIZ ls0@2s| 2381 25.16 0.3281
71 |15| 20 |134600| 673 DFT-s OF oM PIZ | @1 23.58 24.93 0.3112
71 |15| 20 |134600| 673 DFTSOFOMPIZ  l1@104] 2366 25.01 0.3170
71 |15| 20 |134600| 673 | DFT-s-OFDMQPSK |50@25|  23.81 25.16 0.3281
71 |15| 20 |134600| 673 | DFT-s-OFDMQPSK | 1@1 23.62 24.97 0.3141
71 |15| 20 |134600| 673 | DFT-s-OFDMQPSK |1@104] 2361 24.96 0.3133
71 |15| 20 |134600| 673 | DFT-s-OFDM 16 QAM |50@25|  22.74 24.09 0.2564
71 |15| 20 |134600| 673 | DFT-s-OFDM 16 QAM | 1@1 22,74 24.09 0.2564
71 |15| 20 |134600| 673 | DFT-s-OFDM 16 QAM |1@104]  22.75 24.1 0.2570
71 |15| 20 |134600| 673 | DFT-s-OFDM 64 QAM |50@25|  21.32 22.67 0.1849
71 |15]| 20 |134600| 673 | DFT-s-OFDM 64 QAM | 1@1 21.21 22.56 0.1803
71 |15| 20 |134600| 673 | DFT-s-OFDM 64 QAM |1@104] 2131 22.66 0.1845
71 |15| 20 |134600| 673 |DFT-s-OFDM 256 QAM|50@25|  19.41 20.76 0.1191
71 |15| 20 |134600| 673 |DFT-s-OFDM 256 QAM| 1@1 18.86 20.21 0.1050
71 |15| 20 |134600| 673 |DFT-s-OFDM 256 QAM|1@104]  18.91 20.26 0.1062
71 |15| 20 |134600| 673 CP-OFDM QPSK  |53@26|  22.33 23.68 0.2333
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71 |15] 20 |134600] 673 CP-OFDMQPSK | 1@1 2213 23.48 0.2228
71 |15| 20 |134600| 673 CP-OFDM QPSK  |1@104 22.2 23.55 0.2265
71 (15| 20 [136200| 6805 | PFTSOFDMPUZ 50@0s| 2374 25.09 0.3228
71 (15| 20 |136200| 6805 | DFTSOFDM PIZ | @1 23.69 25.04 0.3192
71 (15| 20 |136200| 6805 | OFTSOFDM PIZ 1 @104 2356 24.91 0.3097
71 |15| 20 |136100| 680.5 | DFT-s-OFDMQPSK |50@25|  23.82 25.17 0.3289
71 |15| 20 |136100| 6805 | DFT-s-OFDMQPSK | 1@1 23.75 25.1 0.3236
71 |15| 20 |136100| 680.5 | DFT-s-OFDMQPSK |1@104]  23.75 25.1 0.3236
71 |15| 20 |136100| 680.5 | DFT-s-OFDM 16 QAM |50@25|  22.69 24.04 0.2535
71 |15| 20 |136100| 680.5 | DFT-s-OFDM 16 QAM | 1@1 22.76 24.11 0.2576
71 |15| 20 |136100| 680.5 | DFT-s-OFDM 16 QAM |1@104] 2271 24.06 0.2547
71 |15| 20 |136100| 680.5 | DFT-s-OFDM 64 QAM |50@25|  21.31 22.66 0.1845
71 |15| 20 |136100| 680.5 | DFT-s-OFDM 64 QAM | 1@1 21.29 22.64 0.1837
71 |15| 20 |136100| 680.5 | DFT-s-OFDM 64 QAM |1@104]  21.26 22.61 0.1824
71 |15| 20 |136100| 680.5 |DFT-s-OFDM 256 QAM|50@25|  18.87 20.22 0.1052
71 |15| 20 |136100| 680.5 |DFT-s-OFDM 256 QAM| 1@1 18.97 20.32 0.1076
71 |15| 20 |136100| 680.5 |DFT-s-OFDM 256 QAM|1@104]  18.96 20.31 0.1074
71 | 15| 20 |136100| 680.5 | CP-OFDMQPSK |53@26]  22.28 23.63 0.2307
71 |15| 20 |136100| 6805 | CP-OFDMQPSK | 1@1 22.31 23.66 0.2323
71 |15| 20 |136100| 6805 | CP-OFDMQPSK |1@104] 2229 23.64 0.2312
71 |15| 20 |137600| 688 DR OFOM PIZ ls0@25| 2383 25.18 0.3296
71 |15| 20 |137600| 688 DFT'Sé%Z?(M PIZ | @1 23.71 25.06 0.3206
71 |15| 20 |137600| 688 DFT'Sé%Z?(M PIZ 1 @104 2377 25.12 0.3251
71 |15| 20 |137600| 688 | DFT-s-OFDMQPSK |50@25|  23.81 25.16 0.3281
71 |15| 20 |137600| 688 | DFT-s-OFDMQPSK | 1@1 23.66 25.01 0.3170
71 |15| 20 |137600| 688 | DFT-s-OFDMQPSK |1@104]  23.71 25.06 0.3206
71 |15| 20 |137600| 688 | DFT-s-OFDM 16 QAM |50@25|  22.75 241 0.2570
71 |15| 20 |137600| 688 | DFT-s-OFDM 16 QAM | 1@1 22.85 24.2 0.2630
71 |15| 20 |137600| 688 | DFT-s-OFDM 16 QAM |1@104] 2283 24.18 0.2618
71 |15| 20 |137600| 688 | DFT-s-OFDM 64 QAM |50@25|  21.31 22.66 0.1845
71 |15| 20 |137600| 688 | DFT-s-OFDM 64 QAM | 1@1 21.26 22.61 0.1824
71 |15| 20 |137600| 688 | DFT-s-OFDM 64 QAM |1@104]  21.32 22,67 0.1849
71 |15| 20 |137600| 688 |DFT-s-OFDM 256 QAM|50@25|  19.45 20.8 0.1202
71 |15| 20 |137600| 688 |DFT-s-OFDM 256 QAM| 1@1 19.02 20.37 0.1089
71 |15| 20 |137600| 688 |DFT-s-OFDM 256 QAM|1@104]  19.14 20.49 0.1119
71 | 15| 20 |137600| 688 CP-OFDM QPSK  |53@26| 2227 23.62 0.2301
71 |15| 20 |137600| 688 CP-OFDMQPSK | 1@1 22,24 23.59 0.2286
71 |15| 20 |137600| 688 CP-OFDMQPSK  |1@104] 2224 23.59 0.2286
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Frequency Stability

NR SCS Bandwidth Arfen Freq Modulation RB Deviation  Verdict  Environment
Band (kHz) (MHz) (MHz) (Hz)

DFT-s-

71 15 20 136100 6805 OFDM 100@0 18.6 PASS NV
QPSK
DFT-s-

71 15 20 136100 6805 OFDM 100@0 14.6 PASS LV
QPSK
DFT-s-

71 15 20 136100 6805 OFDM 100@0 10.7 PASS HV
QPSK
DFT-s-

71 15 20 136100  680.5 OFDM 100@0 15 PASS -30°C
QPSK
DFT-s-

71 15 20 136100  680.5 OFDM 100@0 10.6 PASS -20°C
QPSK
DFT-s-

71 15 20 136100  680.5 OFDM 100@0 13.9 PASS -10°C
QPSK
DFT-s-

71 15 20 136100  680.5 OFDM 100@0 11.5 PASS 0°C
QPSK
DFT-s-

71 15 20 136100  680.5 OFDM 100@0 18.6 PASS 10°C
QPSK
DFT-s-

71 15 20 136100  680.5 OFDM 100@0 16.5 PASS 20°C
QPSK
DFT-s-

71 15 20 136100  680.5 OFDM 100@0 18.5 PASS 30°C
QPSK
DFT-s-

71 15 20 136100  680.5 OFDM 100@0 11.5 PASS 40°C
QPSK
DFT-s-

71 15 20 136100  680.5 OFDM 100@0 18.9 PASS 50°C
QPSK

IMAX(AT)| = 18.9Hz

Frequency Stability Frequency (MHz) Limit Line Result
fL — [IMAX(A )| 663.5499663 = 663 MHz PASS
fH + [MAX(A )| 696.3726358 <698 MHz
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Peak to Average Ratio
NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)
DFT-s-
71 15 20 136100 680.5 OFDM PI/2 100@0 4.03 13 PASS
BPSK
DFT-s-
71 15 20 136100 680.5 OFDM 100@0 5.21 13 PASS
QPSK

N71(20M)_DFT-s-OFDM_PI_2-
BPSK_Outer_Full_Mid_CH

N71(20M)_DFT-s-
OFDM_QPSK_Outer_Full_Mid_CH

Sporton International Inc. (ShenzZhen)
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Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
71 15 5 136100 680.5 C%Sg?"" 25@0 4.4623 4.953
71 15 5 136100 680.5 Cfé%';?w“" 25@0 4.4762 5.02
71 15 5 136100 680.5 C&%’Z?WM 25@0 4.468 5.108
71 15 5 136100 680.5 %géogm" 25@0 4.4822 5.099
71 15 10 136100 680.5 CPQ'S;'ZM 52@0 9.277 9.983
71 15 10 136100 680.5 CE%Z?AM 52@0 9.2816 9.948
71 15 10 136100 680.5 C&%’Z?MM 52@0 9.2605 9.923
71 15 10 136100 680.5 %Eéogm" 52@0 9.2773 9.978
71 15 15 136100 680.5 CPQ'S;'ZM 79@0 14.002 14.88
71 15 15 136100 680.5 CE%Z?AM 79@0 14.084 14.98
71 15 15 136100 680.5 C&%’Z?MM 79@0 14.096 14.97
71 15 15 136100 680.5 %Eéogm" 79@0 14.009 14.91
71 15 20 136100 680.5 CFSSEEM 106@0 18.931 19.93
71 15 20 136100 680.5 Cfé%i?ﬂ"" 106@0 18.889 19.89
71 15 20 136100 680.5 C&%’Z?WM 106@0 18.942 19.67
71 15 20 136100 680.5 %Eéogm" 106@0 18.923 19.75
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N71(5M)_CP- N71(5M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BW

Aiten. 4068

‘Scale/Div 10.0 B

Center 680.500 MHz Bideo BW 150,00 kHz* Span 10 Mz Center 680.500 MHz SVideo B 150,00 kHz' Span 10 MKz|
4Res B 51,000 kHz Sweep 4.80 ms (1001 pts) Sweep 4.80 ms (1001 pis)|

Total Paver

N71(5M)_CP-OFDM_64 N71(5M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aiten. 4068

Ref Lyl Offset 7.50 B
Ref Value 30.00 dBm ‘Scale/Div 10.0 B

Video BW 150,00 kHz" Span 10MHz SWideo BW 150.00 kHz" Span 10 MHz|
Sweep 4.80 ms (1001 pts) Sweep 480 ms (1001 pis)

Oooupied Bandwid

Total Paver
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N71(10M)_CP- N71(10M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BW

Aiten. 4068

‘Scale/Div 10.0 B

Video BW 300,00 kHz" Span 20 MHz (Center 680.50 MHz SWideo BW 300.00 kHz" Span 20 MHz|
Sweep 2.53 ms (1001 pts) #Res BW 100,00 kHz Sweep 253 ms (1001 pis)

2 Matrics v

Ocaupied Bandwidth
Total Pawer

N71(10M)_CP-OFDM_64 N71(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aiten. 4068

Ref Lyl Offset 7.50 B
‘Scale/Div 10.0 B

(Center 680.50 MHz > Span 20 MHz (Center 680.50 MHz V300,00 kHz" Span 20 MKz|
#Res BIW 100.00 kHz Sweep 2.53 ms (1001 pts) #Res BW 100.00 kHz Sweep 253 ms (1001 pis)|

2

Oooupied Band Ocaupied Barx
Total Pawer
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N71(15M)_CP- N71(15M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BW

Aiten. 4068

‘Scale/Div 10.0 B

ideo BW 470,00 kHz" Span 30 MHz (Center 680.50 MHz SWideo BW 4T0.00 kHz" Span 30 MHz|
Sweep 1.67 ms (1001 ps) #Res BW 150,00 kHz Sweep 167 ms (1001 pis)

2 Matrics v

Ocaupied Bandwidth
Total Pawer

N71(15M)_CP-OFDM_64 N71(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Ref Lyl Offset 7.50 B
‘Scale/Div 10.0 B

ideo BW 470,00 kHz" Span 30 MHz Y 470.00 kHz" Span 30 MHz|
Sweep 1.67 ms (1001 ps) Sweep 167 ms (1001 pis)

Ocaupied Barx
Total Pawer
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N71(20M)_CP- N71(20M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s e Aiten. 40 68
HE . 2

(Center 680.50 MHz Bideo BW 620,00 kHz* Span 40 MHz (Center 680.50 MHz SVideo B 620,00 kHz' Span 40 MKz|
ms (1001 pis)| #Res BW 20000 kHz Sweep 127 ms {1001 pis)|

Ocaupied Bandwidth
Total Pawer

N71(20M)_CP-OFDM_64 N71(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 2 B e KEYSIGHT ot P Aen 408 Free fn
] ey C

Ref Lyl Offset 7.50 B
Ref Vall dBm ‘Scale/Div 10.0 B

ideo BW 620,00 kHz" Span 40 MHz SWideo BW 620,00 kHz" Span 40 MHz|
Sweep 1.27 ms (1001 pts) Sweep 1.27 ms (1001 pis)

Total Paver
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Report No. :

FG480204M

Conducted Spurious Emissions

NR
Band

SCS
(kHz)

Bandwidth
(MHz)

Arfcn

Freq
(MHz)

Modulation RB

Result

Verdict

71

15

133100

665.5

DFT-s-
OFDM 1@0
BPSK

see graph

71

15

133100

665.5

OFDM 1@0

see graph

PASS

71

15

133100

665.5

OFDM 1@0

see graph

71

15

133100

665.5

OFDM 1@0

see graph

PASS

71

15

136100

680.5

OFDM 1@0

see graph

71

15

136100

680.5

OFDM 1@0

see graph

PASS

71

15

136100

680.5

OFDM 1@0

see graph

71

15

136100

680.5

OFDM 1@0

see graph

PASS

71

15

139100

695.5

OFDM 1@0

see graph

71

15

139100

695.5

OFDM 1@0

see graph

PASS

71

15

139100

695.5

OFDM 1@0

see graph

71

15

139100

695.5

OFDM 1@0

see graph

PASS

71

15

10

133600

668.0

OFDM 1@0

see graph

71

15

10

133600

668.0

OFDM 1@0

see graph

PASS

71

15

10

133600

668.0

OFDM 1@0

see graph

71

15

10

133600

668.0

OFDM 1@0

see graph

PASS

71

15

10

136100

680.5

OFDM 1@0

see graph

71

15

10

136100

680.5

OFDM 1@0

see graph

PASS

71

15

10

136100

680.5

OFDM 1@0

see graph

71

15

10

136100

680.5

OFDM 1@0

see graph

PASS
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Report No. : FG480204M

71

15

10

138600

693.0

1@0

see graph

71

15

10

138600

693.0

1@0

see graph

PASS

71

15

10

138600

693.0

1@0

see graph

71

15

10

138600

693.0

1@0

see graph

PASS

71

15

20

134600

673.0

1@0

see graph

71

15

20

134600

673.0

1@0

see graph

PASS

71

15

20

134600

673.0

1@0

see graph

71

15

20

134600

673.0

1@0

see graph

PASS

71

15

20

136100

680.5

1@0

see graph

71

15

20

136100

680.5

1@0

see graph

PASS

71

15

20

136100

680.5

1@0

see graph

71

15

20

136100

680.5

1@0

see graph

PASS

71

15

20

137600

688.0

1@0

see graph

71

15

20

137600

688.0

1@0

see graph

PASS

71

15

20

137600

688.0

1@0

see graph

71

15

20

137600

688.0

1@0

see graph

PASS
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SPORTON LAB.
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Report No. : FG480204M

N71(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT lnput whiten 408 Poer (RAS)
RT o= Coupie C Ca o /100

Slop 6.980 GHy|
‘Swesp 13.3 ms (40001 pts)

Function Vaiue

N71(5M) DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

[Specirum Anaiyzer 1

[Swept SA

KEYSIGHT lnput v Type: Powee (RAS)
C 00100

RT o

Video BW 3.0 MHz"

Slop 6.980 GHy|
‘Swesp 13.3 ms (40001 pts)

Function Function Width Function Vaiue
dBm

CL:

N71(5M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left Low CH

#hdten 4003

= Power (WS
o -

1001
Rin

Ref Level 30.00 dBm

Stop 6.980 GHz|
Sweep 13.3 ms (40001 pts)

Function

N71(5M) DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

el
Swept SA

= Power (WS
o -

Tg: Free Run

Start 30 MHz

Video BW 3.0 MHZ' Stap 6.980 GHz

Sweep 123 ms (40001 ps)]

Functian Width Function Vaiue
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